
138 

UDC 621.187 
 

Harsha C. Ratnaweera
1
, prof. PhD; H.S. Stolyarenko

2
, prof. D.T.S. 

1Norwegian University of Life Sciences (NMBU), s, Norway,   
2Cherkasy State Technological University, Cherkasy, Ukraine  

 

PLANNING OF RECONSTRUCTION OF PURIFICATION FACILITIES  

OF WATER TREATMENT SYSTEM IN THE CITY  

OF AUSTIN (NORWAY) 

 

In Norway, surface water is used as the main source of drinking water. Natural water from 

lakes, rivers, water bodies of Norway contains much less pollution than the natural water of other 

European countries. However, it also contains various organic compounds, which are defined as 

natural carbonaceous organic matter (NCOM). The total content of NCOMs and compounds of 

technogenic origin characterizes the general water pollution. In this case, the parameter of dis-

solved organic carbon (DOC) is used [1]. In addition to organic compounds, there is a danger of 

contamination by ions of heavy metals that enter the water from the atmosphere: lead, zinc, mer-

cury, etc. A large percentage of mineral fertilizers introduced into the soil is washed out of it by 

rainwater, pollutes water bodies, and also carried by rivers to the seas and oceans. Nitrogen and 

phosphorus in surface sources cause rapid development of unicellular algae. In the presence of ni-

trates and phosphates to water, under the influence of solar radiation and heat, these plants repro-

duce extremely fast. The relatively high content of humic substances in the water, as well as its 

color, are the main problems in the field of water treatment in Norway [2, 3]. The requirements 

for drinking water quality are determined by the Regulations on drinking water, which are pub-

lished by the Department of Health and Social Welfare. In accordance with the requirements, wa-

ter must be free from physical, chemical and microbiological particles that can be hazardous to 

health; should be without smell, taste and color. These rules comply with the requirements of the 

EU "Drinking Water Quality Directive ..." 98/93 / EC of 1998) 

Typical projects of Norwegian plants are based on three stages: coagulation, filtration and 

disinfection by ultraviolet irradiation. Such a technology currently provides a high degree of puri-

fication, but with increasing water consumption, and under the influence of natural factors (for 

example, after precipitation or melting of sediments), the existing stages of coagulation and disin-

fection may not be able to cope with the amount of pollutants entering the treatment facilities, 

which does not guarantee Consumers of obtaining quality drinking water in the future. 

Nowadays, the drinking water preparation plant in Austin has a capacity of 250,000 m
3
 of 

water per day. In connection with the constant population growth and the development of the re-

gion's industry, the need for clean drinking water will increase. Therefore, the task is to consider 

the growth conditions up to water consumption up to 350,000 m
3
/day, taking into account the 

minimization of the growth of the area of treatment facilities. In the Austin they are built inside 

the rock and an increase in the area will require very large material and financial costs. Ways to 

solve this problem are possible with the use of the ozonation process at the stages of coagulation 

and disinfection, which, in combination with the existing stage of ultraviolet irradiation, guaran-

tees consumers with quality drinking water. 

The technological scheme of the water treatment plant consists of the following stages: 

1. Natural water is taken at a depth of 30 meters below the surface of the water. 

2. To create a stable and suitable acidity for the processing process, carbon dioxide (CO2) 

and lime are added before the coagulant is fed. 

3. Then, an aluminum-based coagulant is added that binds to humus (a natural organic sub-

stance), forming a gel-like complex state. As a result of the process of coagulation in water, 

flakes of sol from solids and microorganisms are formed. In addition, micro-sand is added (sand 

with a particle size of about 130 m.). Flakes of aluminum sol and micro-sand are mixed. After 

this, a polymer is added to bind the aluminum sol and sand with the acceleration of the formation 

of large, durable flakes. Flakes quickly sink to the bottom of the sump and are removed in the 



139 

form of slime. Purified water enters the next stage of water purification, and the sediment is 

transported to the slurry processing section. 

Such a coagulation system was called the Aktiflo installation. 

 

 
Figure 1 – Flow chart of the water treatment plant in Oset 

 

4. In the filters, water is passed through a layer of filter cloth and a layer of sand. Coagula-

tion and filtration complete the first hygienic barrier in accordance with the requirements of the 

Regulations on drinking water. 

5. UV disinfection is the second hygienic barrier. UV irradiation penetrates into cells of mi-

croorganisms and damages their DNA in such a way that organisms can not reproduce. UV disin-

fection is effective against bacteria, viruses, parasites and spores. 

6. At the end of the process flow, lime is added in order for the water to have a pH of 8.0. 

Correlation with pH is necessary to minimize the corrosive capacity of drinking water, which in-

creases the duration of operation of pipes in municipal and private ownership. 

7. From clean water reservoirs in Oset, drinking water is pumped through the water reser-

voir Ervoll to the northeast and south-eastern parts of Oslo. In the rest of the city, water is fed by 

gravity through the Gripsen tunnel and the Nydals pipeline. 

To increase the efficiency of the coagulation process, the following technological methods 

are used: 

– preliminary treatment of water with oxidants; 

– increase in the mixing time; 

– use of filter washing water and settling sediments; 

– use of a mixture of coagulants; 

– use of flocculants; 

– using the method of concentrated coagulation; 

– electric and magnetic fields. 

Water treatment

Two media-filter

Lime 

water 

Sludge Sludge and micro-sand 

Actiflo 

Sludge and micro-sand
Sludge from 

backwashing
Backwashing

Treated water

channel 

Sludge treatment 

UV disinfection 

UV 

CO2 

Lime 

Al/Fe 

Micro-
sand 

Poly-
mer 

Thickener 

Raw water 

Sludge 

Sludge storager
Centrifuge

Dewatered sludge 

  Chlorination

De-chlorination

Sand filter 

Backwashing

Discharge

Lamella
sedimentation 

Reject water

Poly-
mer

Al/
Fe

Poly-
mer

Poly-
mer 

Al/ 
Fe 

 



140 

In this work, the use of ozonization at the stage of disinfection using the residual ozone-air 

mixture in the preliminary ozonation of water is considered. The method of pre-ozonaton is the 

most effective of the methods considered for the integration of the coagulation process and the 

subsequent stages of purification. Pre-ozonization, as follows from the practice of its use, in-

creases the efficiency of coagulation and filtration. 

In addition, pre-ozonation has the following positive effects: 

– transfer of dissolved organic high-molecular compounds into a colloid form; 

– more complete removal of DOC (during subsequent deposition, flotation or filtration; 

– reduction of the dose of coagulants necessary to achieve the required degree of clarifica-

tion of water; 

– displacement of the distribution of pollutant particle sizes towards larger ones; 

– Increase the rate of precipitation of flakes and the duration of the filter cycle. 

It has been experimentally established that small doses of ozone, often 0.5-1.5 mg/dm
3
, and 

in general <3 mg/dm
3
, are the most effective. A further increase in the dose when water is treated 

with a coagulant leads to a breakthrough in the filtrate of a fine fraction of the sand loading and 

an increase in the concentration of residual aluminum. Water hardness also affects the flocculat-

ing ability of pre-ozonation. Optimal coagulation under the influence of ozone is observed in nat-

ural water with a stiffness ratio to the DOC content exceeding 25 mg CaCO3 per 1 mg of C, and 

at ozone doses in the range 0.4-0.8 mg O3/1 mg of C. 

Ultraviolet irradiation is considered to be the optimal method due to its economy, safety of 

nonreagency in comparison with other disinfection methods. The effectiveness of UV disinfec-

tion of water is inferior to ozonation, however, when water contains any particularly resistant 

bacteria or organic compounds, the use of UV disinfection of water with ozonation is the most ef-

fective option. 

Based on forecasts of changes in surface water quality in the future, as well as increasing 

the capacity of the treatment plant, ozonation will make it possible to increase the efficiency of 

the weakest part in the current technological scheme - the process of disinfection, which is cur-

rently provided with water treatment only with ultraviolet irradiation. 

Ozonation and UV irradiation will lead, on the one hand, to the formation of HO
á
 and HO2

á
 

radicals, which will increase the rate and depth of processing of organic impurities, and on the 

other hand, completely decompose toxic dangerous residual ozone in the final product - drinking 

water. Reactions of formation of HO
á
 and NO2

á
 have the highest yield with UV-irradiation of 

ozonized water, which once again confirms the multi-purpose positive effect on the ozonation 

process [4]. 

Our data [5, 6] confirm that ozonation has a positive effect on the removal of chromaticity 

(natural organic matter) and the removal of different types of bacteria, such as heterotrophic bac-

teria and colibacilli. The degree of color removal, in general, for different types of water at a 

wavelength of 410 nm is 8-45 %, at a wavelength of 254 nm - 3.5-31 %. The degree of removal 

of heterotrophic bacteria for natural surface waters is 9-24 % at an ozone concentration of 

0.5 mg/l, and 91-97.5 % at an ozone concentration of 2 mg/l. The degree of coliform removal in 

natural and model water at an ozone concentration of 0.5 mg/dm
3
 reaches 24.9-27.7 %, and at a 

concentration of 2 mg/dm
3
 it is 89-91 %. 

At ozone concentrations of 0.5-2 mg/dm
3
, after 10 minutes of contact with the tested water, 

positive results were observed: removal of chromaticity for natural surface waters by 21-43 %, 

and by 10-40 % for model waters based on humic compounds. Also, the number of heterotrophic 

bacteria decreases by 91-94 % and coliform bacteria by 88-90 % in natural and model waters. 

The results of the studies show that ozonation positively affects the removal of chromaticity, 

which is due to the presence of natural organic substances, as well as the removal of hetero-

trophic bacteria and colibacilli. 

Thus, ozone acts not only as a strong oxidizing and disinfecting agent, but also decomposes 

complex organic substances. 

The basic technological scheme of the drinking water treatment plant of the city of Oset af-

ter the reconstruction is shown in Figure 2. 



141 

 
Figure 2 – The planned reconstruction of treatment facilities  

of the water treatment system in the city of Austin 
 

Taking into account the chosen water consumption, a technological calculation of the water 

ozonation unit was made for a minimum dose of ozone. The calculation of the size of the bub-

bling contact chamber for pre-ozonization at the stage of coagulation, the selection and calcula-

tion of the number of ozonizers, the calculation of the refrigeration unit, the calculation of the 

drying block, the heat balance of the regeneration process, the calculation of the dust filter and 

the ejector are determined by calculation. 

Conclusions 

1. The main advantage of the installed technology is that it provides a high degree of treat-

ment while minimizing the growth of the area of treatment plants and ensuring that consumers 

receive quality drinking water in the future. 